EPA-600/9-76-021

POLISH/US.

Y
ON

MPOSIUM

WASTEWATER TREATMENT
AND

SLU

DGE DISPOSAL

\OLL

FEBRUARY 10-12,1976

ME Il

J]Hm\‘ N’A‘“}IL

|

U.S.ENVIRONMENTRL PROTECTION RGENCY
ENVIRONMENTAL RESERRCH CENTER
CINCINNATI, OHIO



EPA-600/9-76-021

POLISH/US.
SYMPOSIUM

ON

WASTEWATER TREATMENT
AND

SLUDGE DISPOSAL

\NOLUME ]
FEBRUARY 10-12,1976

iy

US.ENVIRONMENTAL PROTECTION RGENCY
ENVIRONMENTRL RESEARCH CENTER

CINCINNRTI, OHIO




DISCLAIMER

This report has been reviewed by the U.S, Environmental Pro-
tection Agency and approved for publication. Mention of trade
names or commercial products does not constitute endorsement or
recommendation for use.

ii



FOREWORD

Municipal and industrial demands on water resources in the
[...]
and chrome and in the use of aerobic-anaerobic lagoon systems for
final treatment. Design criteria and operating data from some of
the projects that he has designed and constructed are presented.
Operational problems, particulerly those related to cold weather
Operation, are discussed.

INTRODUCTION ’

The tanning industry has long been recognized as a major con- -
tributor to water pollution because of the highly pollutional nature
of the constituents of untreated tannery effluents, The total volume
of tannery wastes discharged in the United States, however,
amounts to only about 16 X 10° gal (6.056 X 10° m*) per year, a
rather small volume when compared with the discharges from
many other wet industries.

There are two basic types of tanning in use in some 300 tanneries

65



in the United States today—vegetable tanning and chrome tanning
or some combination thereof. Chrome tanning, used mainly for
producing side leather, accounts for 85% to 90% of the total pro-
duction, and vegetable tanning, which is used for heavy leathers,
accounts for only about 10% to 15% of the total. Domestic cattle
hides make up the bulk of raw materials used, with some 18 to 20
million being tanned annually. Sheep skins and pig skins are also
tanned but constitute only a small percentage of the total weight
of hide substance tanned.

The tanning of animal skins is accomplished by chemically and
mechanically removing all of the extraneous hide substance from
the collagen fibers, which then combine with chrome salts and/or
vegetable extracts to produce leather. The materials used in tan-
ning operations include water, sulfides, lime, ammonium sulfate,
sulfuric acid, chromium sulfate, vegetable extracts, sodium car-
bonate, detergents, natural and synthetic oils, dyes, filling agents
such as starch and clay, solvents, and a variety of organic finishes.
The tannery effluents therefore can be expected to contain various
amounts of all of the materials used in tanning plus the unwanted
hide substance extracted during tanning.

TANNING OPERATIONS

A large fraction of the hides that are tanned are received at the
tannery in salt- or brine-cured form. Only a small percentage of
the total number of hides tanned are processed from the fresh state.

The major tanning operations include: washing and soaking to
remove extiraneous blood, manure, salt, and dirt and to restore
moisture to brine-cured hides; hair removal with caustic (usually
lime) and sulfides (this step may only loosen the hair for mechanical
removal or it may be severe enough to completely dissolve the
hair); bating with enzymes and ammonium salts to remove excess
caustic and prepare the hides for tanning; fleshing to remove excess
fat and muscle tissue from the animal side of the hide (this may
be done before hair rémoval or afterward); splitting of the hide
into two or more layers (this may be done after hair removal or
after tanning); pickling or treating the bated hides with salt and
sulfuric acid; tanning with either vegetable extracts or chromium
salts; drying; shaving to achieve the desired thickness (weight);
buffing or sanding to smooth the surface; fat liquoring to restore
oils; coloring; and finishing. '

The sequence of operations varies in individual tanneries de-
pending on the end product desired. Also, some operations used
‘for producing side leather are not required for heavy vegetable-
tanned leathers. The usual tanning steps are illustrated in Figure 1.

CHARACTERISTICS OF TANNERY WASTES
In cattle hide tanneries, the volume of wastes generated range

66



L9

HAR
WASHING
‘ Hadw HAIR LiNE MORLING PASTING
LODSEMING -— SPUTTING BATING | o] SANDING
l PREFLESHING h‘. o AEMOVAL FLESHING TANMING DRYING BUFFING
HAR
SURNNG
WNERAL TANMING
SALTED ] SOM HAR
Hoes b WASHING
&G nnsIG m o FLESHING BATING TANNING __tu:q_._ ORvING

_‘.Im LEATHER

VEGETABLE TANNING

Figure 1. Typical flow diagram for tanning.




trom 100 to 1000 gal (0.3785 to 3.785 m") per hide processed. Since
most tanning operations are of the batch type, the waste flow is
highly variable both in volume and in constituents during an
operating day. The fluctuations observed for one tannery effluent
are illustrated in Figure 2.

FLOWMETER READING

TIME
Figure 2. Fluctuations in waste discharge from a tannery.

Detailed studies of tannery wastes by the author have revealed
that a large fraction of the pollutants of concern initially are con-
tained in relatively small-volume waste fractions. The large-volume
waste fractions normally are derived from rinsing operations, and
as such they contain relatively low concentrations of pollutants,
In fact, it has been found that 75% to 807 of the BOD and sus-
pended solids are derived from waste streams that constitute only
about 309 to 40% of the total tannery effluent volume. Values
listed in Table 1 for the wastes from a vegetable tannery unhairing

TABLE 1. CHARACTERISTICS OF BEAMHOUSE
WASTE FRACTIONS

Flow, COD, Suspended
Waste fraction gpd* mg/1 solids, mg/1 pH
Wash water 25,000 2,100 1,300 6.8
Soak water 10,000 2,200 1,000 7.8
Lime water 10,000 11,900 30,300 12.3
Rinse water 20,000 2,500 4,900 12.3
Hair water 15,000 2,500 3,100 12.3
Fleshing water 5,000 3,600 3,100 12.3
Bate water 55,000 1,700 1,000 9.0

* Note: 1,000 gpd = 3.785 m?/day.

68



system illustrate the wide variability in individual waste stream
characteristics.

Typical waste constituents and concentrations for the mixed
wastes from a side leather tannery are listed in Table 2.

TABLE 2. TYPICAL WASTE CHARACTERISTICS

Waste parameter Concentration range, mg/1
PH ..o 9.0- 12.0
BOD ... 2,000-3,000
COD. ..o 2,500-4,000
TS . 2,000-3,000
TS 4,000-9,000
Cl 2,500-4,000
TKN . 150- 250
NH, ... 80- 125
S 100- 250
¥ e 100- 250
Oiland grease ...................... 100- 250

WASTE MANAGEMENT PROCEDURES

An efficient plan for the management of tannery wastes must
begin at the points of waste generation — the individual tanning
operations. Careful control of the amounts of water and processing
chemicals used can effectively reduce the cost and difficulty of
treating the residual waterborne pollutants. Likewise, changes in
processing equipment can be highly beneficial in reducing the
amount of water and chemicals used. For example, during the past
5 years many tanners have substituted mechanical hide processors
for the traditional paddle vats and drums for unhairing and tan-
ning operations. This step alone can reduce water consumption
by as much as 50% and at the same time effect significant reduc-
tions in the amount of chemicals used because of better contact
between the hides and the tanning solutions. The hide processors
also facilitate the separation of the waste fractions for pretreatment
and/or recovery.

Pretreatment of individual waste streams generally is applied
to the unhairing wastes and the spent chrome tan liquors. Since the
unhairing wastes initially contain most of the sulfides found in
tannery effluents, consideration should be given to oxidizing the
sulfides to a more stable form before these wastes are mixed with
other waste fractions. It has been found that the sulfides can be
eliminated completely by air oxidation with manganese as a cata-
lyst in 3 to 6 hr. The concentration of manganese used is usually
5% to 10% of the sulfide concentration. For example, if the sulfide
concentration is 5,000 mg/l as S=, the manganese concentration
would be 250 to 500 mg/l as MN*+,

The efficiency of air oxidation can also be exemplified in terms

69



of the oxygen transfer rates. In most biological oxidation systems,
an oxygen transfer rate of 2 to 4 lb’hr 'hp (1.4 X 10— to 2.8 X 10-*
kg/kg-cal) is observed. In a manganese-catalyzed sulfide reaction,
the oxygen transfer rate usually ranges from 25 to 65 lb/h/hp
1.8 X 10~ to 4.6 X 10-* kg. kg-cal). The portion of the total BOD
contributed by the sulfides therefore can be removed more effi-
ciently by air oxidation with manganese as a catalyst than through
biological oxidation.

It should be mentioned that the unhairing wastes can be
screened, refortified, and reused directly, or the sulfides can be
expelled as H,S and redissolved in a sodium hydroxide solution
for reuse. These two recovery methods are being used to a limited
extent at present. Considerable attention also is being given to the
extraction of the proteins from the unhairing wastes.

In most side leather tanneries only about 65% to 75% of the
chrome used actually remains in the leather. The remainder of the
chrome is discharged in the tannery wastes. While there is no
conclusive evidence that the chromium in the effluent interferes
with waste treatment processes, it does pose a problem in the
disposal of residual sludges derived from treatment processes.

By separating the spent tan liquors and raising the pH to 9.5 to
11.5, the chrome can be effectively precipitated in the hydroxide
form. Once precipitated, it can be redissolved and reused in pre-
paring fresh tanning solutions. In some tanneries, the spent chrome
liquor is collected, refortified and reused directly for tanning.

Irrespective of the separation, pretreatment and/or reuse prac-
tices used, all of the tannery wastes must be screened before further
treatment. Several types of screens are in use, and all have certain
limitations and/or operational problems. The most frequent prob-
lem encountered is that of clogging with grease and chemical
deposits, and frequent or continuous cleaning usually is required.

Following screening, the wastes can be clarified to remove the
settleable solids. The use of inorganic coagulants and organic poly-
electrolytes enhances the settling process and ultimately improves
the dewatering characteristics of the sludge. In general, clarifica-
tion can be expected to remove 30% to 60% of the BOD and as
much as 90 of the suspended solids. The settling characteristics
and the effectiveness of clarification on the unhairing wastes from
a vegetable tannery are illustrated in Figures 3 and 4.

The sludge derived from clarification is large in volume, has a
high moisture content (90% to 95% ), and is often difficult to de-
water. Pressure filters, vacuum filters, centrifuges and sand drying
beds are commonly used to dewater the sludge to a moisture con-
tent of 55% to 80% . Dewatered tannery sludges normally are
placed in landfill, although considerable interest is being shown
in agricultural applications. The dewatering characteristics on a
sand bed of the sludge derived from clarification of the unhairing
wastes from a vegetable tannery are indicated in Table 3.

70



100
o a
W
80~

&
5]
=
£
3 s
y
8
.l
3
% 00—
2
\ 10 mg/) POLYELECTROLYTE
204 ey -
" -
) 1 i ] ] 1 | }
0 ] 18 24 32 10 48 56

. SETTLING TIME, minutes
Figure 3. Settling characteristics of lime-bearing wastes.

100 p=
[
—-'——..‘.; . . .'
T —g— [ ]
. —— £
. "
° »
80— 'I [ LAY []
B . .
°
°
Q
I s0}- S ° o o 8 ° 9,
B o e e -] 00
i ° - o
— -]
o -] - — ?
- ~— °
> — °
3] -
£ ° P ::.\
40— Bty SUSPENDED SOLIDS o
o0 °
o
O = = = =0 TOTAL ALKALINETY 0 o o
2 POLYELECTROLYTE DOSAGE, 8-13 mg/i ° -]
o
0 ] | | | | I | J
1] 200 400 600 800 1000 1200 1400 1600

OVERFLOW RATE, gpd/f12

Figure 4. Suspended solids and total alkalinity removal versus overflow rate.
Note: 1 gpd/ft: = 4.1 x 10-: m3/day per m:.

TABLE 3. SLUDGE DRYING CHARACTERISTICS*

’Ejme, Depth of sludge on béa, in, Weather

days No.1 No.2 No.3 No.4 Type Temperature
0 2 4 6 8 Clear 25F ( —40C)
1 Va Yo 14 2 Cloudy 28F ( —2C)
2 Ya s 1V 2 Snow 22F ( —6C)

* Sludge der-iVéd from unhairing wastes treated with 5 to 10 mg/]l of
anionic polyelectrolyte, Note: 1 in, = 2.54¢ cm.

71



The clarified tannery wastes are amenable to aerobic and an-
aerobic biological treatment. Activated sludge systems, oxidation
ditches, and aerated lagoons are being used successfully to oxidize
the organic matter in tannery effluents. Tannery wastes normally
have a high organic nitrogen content and a relatively low concen-
tration of phosphorous. Adjustment of the nutrient balance there-
fore may be required for optimum biological oxidation. A detention
time of 12 to 24 hr and a sludge age of about 5 days appear to be
necessary for activated sludge.

Effluent BOD values as low as 10 to 20 mg/] can be achieved
routinely with any of the aerobic biological systems during warm
weather, provided the final clarifier is properly designed and oper-
ated. When the waste temperature drops below about 15 C, treat-
ment efficiency is usually reduced, particularly in aerated lagoons
where the ratio of BOD to active biomass is high. Activated sludge
units and oxidation ditches are not as sensitive to low temperatures
as are the aerated lagoons because it is possible to maintain a lower
BOD to biomass ratio.

The author has specialized in the use of aerobic-anaerobic lagoon
systems for treating tannery wastes. In some of the systems, ex-
lensive separation and pretreatment of waste streams are carried
out before biological oxidation; in others, the total wastes are only
screened and clarified before being admitted to the lagoon system.
The lagoon systems normally utilized consist of stratified aerobic-
anaerobic units in series with anaerobic lagoons,-or aerobic units
in series with anaerobic lagoons.

One such system designed for a tannery in New England is
illustrated in Figure 5. The wastes are screened then allowed to
flow through a large lagoon where the settleable solids are removed

Figure 5. Lagoon system designed for a New England tannery.

72



by settling. The pH of the sludge lagoon is maintained above 11.0
at all times to eliminate odors. The accumulated sludge is not
removed, hence this lagoon will ultimately have to be abandoned.
Initial calculations indicated that the sludge lagoon would have
a useful life of 15 years, but recent surveys indicate it will be
useful for at least 20 years.

The design criteria for the system are listed in Table 4.

The expected performance of the system in terms of effluent
BOD values is outlined in Table 5.

TABLE 4. DESIGN CRITERIA FOR A 0.60-MGD TANNERY*

Constituent mg/1 lb/day

BOD — 5 day, 20°C

screened waste ...... 1,500 7,500
BOD — 5 day, 20°C

settled waste ........ 1,000 5,000
Suspended solids ............ 1,900 9,500
Suspended solids after

settling ............. 500 2,500
COD ...ooiviiiiiiiiiiin, 3,000 15,000
NH, nitrogen ................ 50 250
Organic nitrogen ............ 90 450

* Note: 11b = 0.453 kg,
TABLE 5. EXPECTED PERFORMANCE OF SYSTEM

Item Amount
BOD of total waste .................... 1,850 mgl
BOD of clarified waste................. 1,000 mgl
BOD of final effluent (summer)........ 100 mgl
BOD of final efluent (winter).......... 250 mgl
BOD to receiving stream (summer).... 500 1b/day
BOD to receiving stream (winter) ..... 1,250 1b/day

Lagoon Numbers 2, 3, 4, and 5 provided detention times of 3, 3,
30, and 2 days, respectively, at the design rate of flow. Initially it
was assumed that Lagoon Numbers 2, 3, and 4 would be operated
as stratified aerobic-anaerobic units and Number 5 as an anaerobic
lagoon. It was necessary therefore to estimate the distribution of
the BOD among the lagoons so that adequate aeration capacity
could be provided.

Since the tannery operated only 5 days each week, there was
little flow on 2 days. The BOD derived from each operating day
would therefore affect each lagoon differently. Laboratory studies
showed that the ultimate BOD was exerted in about 20 days;
hence, the BOD for each day for a 20-day period was routed
through the lagoons by assuming that plug flow pertained. The
routing procedure is illustrated in Figure 6.

73



bL

DAY

LAGOON

208

] 1
jv=meX—)] OM%

-0 n

No. 2
No. 3
No. 4

No. 2
No. 3

No. 4
No. 2
No. 3
No. 4
[ No.2
No. 3
No. 4
b — - —
No. 2
No. 3

No. 4

N §

Figure 6. Exertion of BOD in lagoons 2, 3, and 4. Note: The numerical values

represent the progression of the BOD to the lagoons from 0 to 20 days

for a 5-day plant operating schedule.

T w T F S " T w T F $ H L] T wirT F S s " T w
2 3 l4/2
48/2) 5 7 8 ]9/2
9/2} 10 | 1M ] 12]13{14]15] 16| 17§ 18] 19} 20